890

-
&

made for garden




HEERT 890

made for garden

Position Part number Nazev Name

1 H890-01 Sroub M12x35 Bolt M12x35

2 H890-02 PodloZka Washer

3 H890-03 Vnéjsi podlozka kotouce Blade outer washer

4 845000003 Kotou€ 700x30x4 42Z Saw blade 700x30x4 42T

5 H890-05 Vnitfni pfiruba kotouce Blade inner washer

6 H890-06 Pero Key

7 H890-07 Ochranny kryt kotouce Blade guard cover

8 H890-08 Sroub Screw

9 M-06 Matice M6 Nut M6

10 H890-10 pfidavny kryt Removable Guard cover

11 H890-15 Plastovy prouzek (baleni 4 ks = Plastic strip plate (package of 4 pcs
) jedna strana kotouce) = one side of blade)

15 SV-04*8 Sroub M4x8 Bolt M4x8

16 P-06 PodloZka 6 Washer 6

17 SV-06*10 Sroub M6x10 Bolt M6x10

18 H890-18 Kolébka Working table

19 H890-19 Deska Guard board

20 H890-20 Madlo Handle

21 H890-21 Sroub s plastovou hlavou Knob screw

22 H890-22 Vysuvna podpéra Extension bar

23 M-08 Matice M8 Nut M8

24 P-08 Podlozka 8 Washer 8

25 S-08*35 Sroub M8x35 Bolt M8x35

26 H890-26 Zajistovaci tahlo Locking bar

27 H890-27 PruZina Spring

28 H890-28 Osa pruziny Spring axle

29 H890-29 Matice M22 Nut M22

30 H890-30 Retizek Chain

31 H890-31 Zavlacka Cotter pin

32 H890-32 Drzak osy kol Wheel axle fixing plate

33 M-08 Matice M8 Nut M8

34 S-08*20 Sroub M8x20 Bolt M8x20

35 H890-35 Hlava dorazu Plastic stopper

36 H890-36 Paka Pole

37 845000012 Kolo Wheel

38 S-10*50 Sroub M10x50 Bolt M10x50

39 P-10 Podlozka 10 Washer 10




HEERT 890

made for garden

Position Part number Nazev Name
40 M-10 Matice M10 Nut M10
41 H890-41 Deska motoru Engine base board
43 H890-43 Remenice Sheave
44 H890-44 Pouzdro Bushing
45 H890-45 Remenice motoru Engine sheave
46 VP-08 Velka podlozka 8 Big washer 8
47 H890-47 Remen A800Li V belt ABOOLi
48 H890-48 Pero Key
49 H890-49 Pero Key
50 H890-50 Pouzdro Bushing
51 H890-51 Pojistny krouzek 25 Circlip 25
52 H890-52 Ram Frame
53 H890-53 Domecek loZiska (par) Bearing housing (pair)
54 P-12 PodloZka 12 Washer 12
55 M-12 Matice M12 Nut M12
56 S-12*40 Sroub M12x40 Bolt M12x40
57 H890-57 Kryt femenu Belt cover
58 Nedodava se jako ND | Drzak Support bar
59 H890-59 Hridel Shaft




HEERT 890

made for garden

Position Part number Nazev Name
4 JF340-A-04 Ventilové viko Cylinder head cover
5 JF340-A-05 Tésnéni ventilového vika Cylinder head cover gasket
7 A969P Svitka zapalovani Spark plug
9 JF340-A-09 Hlava valce Cylinder head
11 JF390-A-11 Tésnéni hlavy valce Cylinder head cover




HEERT 890

made for garden

14
2
Position Part number Nazev Name
2 JF240-B-02 Hladinovy spina¢ Qil level switch
5 Pouze cely motor | Klikova skfin Crankcase
6 6207 Lozisko 6207 Bearing 6207
12 JF340-B-10 Vypoustéci Sroub Qil drain bolt
13 JF340-B-11 Gufero 35x52x8 Oil seal 35x82x8
14 281890001-0001 | Olejove c&idlo Qil sensor
15 6202 Lozisko 6202 Bearing 6202




HEERT 890

made for garden

Position Part number Nazev Name
1 JF340-B-11 Gufero 35x52x8 Oil seal 35x5x8
3 JF340-C-02A Olejova mérka Oil disptick
5 JF340-C-04A Viko motoru Crankcase cover
6 6207 LoZisko 6207 Bearing 6207
7 6202 Lozisko 6202 Bearing 6202
10 JF340-C-07 Regulator otacek Governor gear
13 JF340-C-10 Tésnéni klikové skfiné Crankcase gasket




HEERT 890

made for garden

Position Part number Nazev Name
2 JF340-D-02 Klikovy hfidel Crankshaft
3 JF340-D-03 VyvaZovaci hridel Balance shaft
l i Y]
= 7 ? 8
5
Position Part number Nazev Name
1 JF390-E-01-04 Pistni krouZky set Piston ring set
5 JF240-E-05 Pojistka pistniho ¢epu Piston pin clip
6 JF390-E-05 Pist Piston
7 JF390-E-06 Pistni Cep Piston pin
8 JF340-E-07 Ojnice Connecting rod




HEERT 890

made for garden

3 3 a
! 1= 1
» ’ 4
e = dv) —L—— =9 i
5 6
Position Part number Nazev Name
1 JF340-F-01 Matice Lock nut
2 JF340-F-02 Sefizovaci matice Valve adjusting nut
3 JF340-F-03 Vahadlo Valve rocker
4 JF340-F-04 Sefizovaci Sroub Valve bolt
5 JF340-F-05 Vodici deska ventilu Push rod guide plate
6 JF240-F-06 TyCka zdvihu Push rod
7 JF240-F-07 Zdvihatko Cam tappet
8 JF390-F-08 Vackovy htidel Camshaft
9 JF340-F-06 Koncovka ventilu Valve rotator
10 JF340-F-07 ZajiStovaci podloZka Exhaust valve sprign retainer
11 JF340-F-08 Pruzina ventilu Valve spring
12 JF340-F-09 Podlozka pruziny Valve spring seat
13 JF340-F-10 Zajistovaci podloZka Intake valve sprign retainer
14 JF340-F-11 Vyfukovy ventil Exhaust valve
15 JF340-F-12 Saci ventil Intake valve




HEERT 890

made for garden

Position Part number Nazev Name
1 JF340-G-01 Startér kompletni Starter assembly
: - ETrY.
0
aJ
i__]
|
|
-
Position Part number Nazev Name
1 JF340-1-01 Tésnéni pFiruby karburatoru Intake flange gasket
2 JF340-1-02 Pfiruba karburatoru Carburetor intake flange
3 JF340-1-03 Tésnéni karburatoru Carburetor gasket
4 664201035 Karburator Carburetor
5 JF340-1-05 Tésnéni vzduchového filtru Air filter gasket




HEERT 890

made for garden

Position Part number Nazev Name
1 JF340-J-01A Setrvacnik Flywheel
3 JF340-J-02 Woodruffovo pero Woodruff key
4 642101065 Ventilator Fan
5 JF340-J-04 Miska startéru Starter idle pulley
6 JF340-J-05 Matice M16 Nut M16




HEERT 890

made for garden

s

Position

Part number

Nazev

Name

2

JF340-K-02

Civka zapalovani

Ignition coil




HEERT 890

made for garden

-

1 N, 11
6
‘§§ \
7

/
e 8
S
;S

Position Part number Nazev Name
1 JF340-M-01A Deska regulatoru otacek Governor board assembly
6 JF340-M-06 Vratna pruzina Governor spring
7 JF340-M-07 Pruzina tahla regulace Governor rod spring
8 JF340-M-08 Tahlo regulace otacek Governor rod
11 JF340-M-11 Paka regulace otacek Governor lever




HEERT 890

made for garden

Position

Part number

Nazev

Name

9

JF240-N-09

Vyfuk kompletni

Muffler assembly




HEERT 890

made for garden

10

Position Part number Nazev Name
2 JF340-0-02 Viko vzduchového filtru Air cleaner cover
4 30-417 Vzduchovy filtr Air filter
6 JF340-0-06 Spodni viko filtru Bottom cover
7 JF340-0-07 Tésnéni pfiruby filtru Elbow base gasket
10 JF340-0-10 PFiruba vzduchového filtru Air filter elbow base
13 JF340-0-13 Vzduchovy filtr kompletni Air cleaner assembly




HEERT 890

made for garden

Position Part number Nazev Name
1 JF340-L-P-01 Palivova nadrz Fuel tank
5 JF340-L-P-05 Palivova hadic¢ka Fuel tube
9 JF340-L-P-09 Sitko nadrze Fuel tank net
10 JF340-L-P-10 Zatka nadrze Fuel tank cap




